
·::~: i:::~ 
.. · 

0 N T A R I 0 • CA N AD A 

Regular Meeting of Council 
April 15, 2013 
at 7:00p.m. 



Monday, April 15, 2013 7:00 p.m. Regular Meeting of Council 
Counci l Chambers, 2 nd Floor 



THE CORPORATION OF THE CITY OF NORTH BAY 
REGULAR MEETING OF COUNCIL HELD 

MONDAY, APRIL 157
H, 2013 

PUBLIC PRESENTATIONS: 

PUBLIC MEETING MINUTES: 

Tuesday, April 2, 2013 
Monday, April 8, 2013 

COMMITTEE REPORTS: 

General Government Committee Report No. 2013-14 
General Government Committee Report No. 2013-15 
General Government Committee Report No. 2013-16 
Community Services Committee Report No. 2013-06 

CORRESPOND ENCE: 

1. Report from Reid Porter dated March 25, 2013 re Trillium Woods 
[...]
chlorination was 182.3 CFU/1 00 ml. 

2012 North Bay Wastewater Annual Report Page 1 of 13 



Sludge was removed on a regular basis for the sewage effluent BOD5 and Suspended Solids to meet 
compliance criteria. 

The total treated sewage effluent flow for the year 2012 was 14,591,637 m3 minus 4,806 m3 of sludge with an 
approximate 23- 26 % solids concentration which was hauled away from the facility for disposal. 

Effluent Chlorination and E Coli Levels: 

The sewage treatment plant effluent is chlorinated using chlorine gas during the disinfection period between 
May 15 to October 15, every year. In 2012 a total of 7383 kg of chlorine was used. The average dosage of 
Cb applied in 2012 was 1.28 mg/L. The average chlorine residual in the effluent was 0.51 mg/L. The 
minimum and maximum E Coli levels measured in the effluent during the period of chlorination were 
respectively 0 CFU/1 OOml and >2000 CFU/1 OOml. The average geometric mean E Coli level in the effluent 
for 2012 was 182.3 CFU/100ml. Therefore the Annual Geometric Mean Density of 200 counts/100 mL for 
E.Coli Effluent Objective set in the C of A was achieved in 2012. 

Effluent Total Phosphorus Levels: 

After primary treatment is completed the sewage is treated with ferric sulphate (iron salts) at the beginning of 
the secondary treatment process to reduce the Total Phosphorus level. The monthly averages for Total 
Phosphorus in the effluent ranged from 0.21 mg/L to 0.45 mg/L. The annual average Total Phosphorus level 
measured of the effluent was 0.35 mg/L. Therefore the Annual Average Effluent Objective of 1.0 mg!L set in 
the C of A was achieved in 2012. 

In 2012 the volume of primary sludge produced was 89,984 m3
· The total volume of digested sludge that 

was processed through dewatering after the digestion process was 28,944 m3
. The total volume of 

dewatered sludge that was hauled away from the VVWTP was 4,806 m3 all of which was taken to the Merrick 
Landfill site to be blended with sand and used for top cover which stimulates rapid vegetation growth. 

There were no secondary bypass that occurred from the North .Bay Wastewater Treatment Plant during the 
2012 reporting period. 

2012 was the third year ofimplementation of the Environment Canada CEPA P2 Pollution Prevention Plan. 
Dechlorination was practiced during the period that the Certificate of Approval (C of A) requires the effluent 
of the wastewater treatment plant to be chlorinated (May 15th to October 15th). 

During 2012 City staff facilitated tours of the wastewater facility for groups of students from local schools, 
colleges and the university 

2012 North Bay Wastewater Annual Report Page 2 of 13 



Detailed Report 

Summary of Raw Sewage Sampling Data and Annual Flow Data 

The operator collects a grab sample of raw sewage on a monthly basis and sends it to Near North 
Laboratories in North Bay for analysis for BODs, Total Suspended Solids and Total Phosphorus. The 
reported analysis results are forwarded to City of North Bay staff. 

The sewage treatment plant has the Rated Capacity of 54,480 m3/day with a secondarY treatment Peak Flow 
Rate of 108,960 m3/day.ln 2012 the average daily raw sewage flow was 39,937.08 m3/day and the 
maximum daily raw sewage flow was 78,501 m3/day. Therefore the annual average day flow was within the 
design capacity. The raw sewage average day flow was running at 73% of the wastewater systems rated 
design capacity. 

The annual minimum daily raw sewage flow was 20,923m3/day and occurred in February 2012. The 
maximum daily raw sewage flow was 78,501 m3/day and occurred in March 2012. 

The total raw sewage flow for the year was 14,591,637 m3
. 

Raw Sewage Monitoring Summary: 

The average raw sewage CBOD5 concentration was 53.49 mg/L in 2012. 

The average raw sewage Total Suspended Solids (TSS) concentration was 247.5 mg/L in 2012. 

The average raw sewage Total Phosphorus {TP) concentration was 5.55 mg/L in 2012. 

The average raw sewage Total Kjeldahl Nitrogen (TKN) concentration was 37.1 mg/L in 2012. 

See the accompanying North Bay WWTP 2012 Monthly Data Summary for complete raw wastewater 
flow and analyses data. 

2012 North Bay Wastewater Annual Report Page 3 of 13 



Summary and Interpretation of Sewage Effluent Sampling Data and Annual Flow Data 

The annual average treated sewage effluent CBOD5 was 2.83 mg/L. This is well below the allowable CBODs 
concentration of 25 mg/L set out in the C of A This average concentration is also below the Effluent 
Objective of 15 mg/L CBODs set out in the Certificate of approval (C of A). 

The annual average treated sewage effluent Total Suspended Solids (TSS) was 10.32 mg/l. This is well 
below the allowable Suspended Solids concentration of 25 mg/L set out in the C of A This average 
concentration is a]so below the Effluent Objective of 15 mg/L TSS set out in the C of A. 

The annual average treated sewage effluent Total Phosphorus (TP) was 0.35 mg!L. This is well below 1.0 
mg/L concentration set out in the C of A. This average concentration is also below the Effluent Objective of 
1.0 mg/L TP set out in the C of A. 

The pH of the effluent ranged between pH 6.64 to pH 7.64 and averaged pH 7.16. This met the C of A 
effluent limits of being maintained between pH 6.0 to 9.5, inclusive at all times. 

The annual average sewage effluent temperature was 12.93 degrees C. 

Sludge was removed from the primary and secondary clarifiers on a regular basis for the sewage effluent 
BOD5 and Suspended Solids to meet compliance criteria. 

The total treated sewage effluent flow for the year 2012 was 14,591,637 m3 minus 4,806 m3 of sludge with an 
average 24 % solids concentration which was hauled a'."Jay from the facility for disposal. 

Effluent Total Phosphorus Levels: 

After primary treatment is completed the sewage is treated with ferric sulphate (iron salts) at the beginning of 
the secondary treatment process to reduce the Total Phosphorus level. The monthly averages for Total 
Phosphorus in the effluent ranged from 0.21 mg/L to 0.45 mg/l. The annual average Total Phosphorus level 
measured of the effluent was 0.35 mg/l. Therefore the Annual Average Effluent Objective of 1.0 mg/L set in 
the C of A was achieved in 2012. 

Sewage Bypasses: 

1) Any By-pass of sewage from any portion of the Works is prohibited, except where: 

a) It is necessary to avoid life, personal injury, danger to the public health or severe property 
damage; 

b) The District Manager agrees that it is necessary for the purpose of carrying out essential 
maintenance and the District Manager has given prior written acknowledgement of the by-pass; 
or 

c) The Regional Director has given prior written acknowledgement of the By-pass. 

Any by-pass of sewage is a reportable. 

For a planned by-pass the Owner shall notify the District Manager (in writing) ten (1 0) days prior to the date 
of the planned by-pass of the pending start date, in addition to an assessment of the potential adverse 
effects on the environment and duration of the by-pass. 

For an unplanned by-pass the Owner shall notify the District Manager as soon as possible. 

2012 North Bay Wastewater Annual Report Page 4 of 13 



The plant operator is familiar with the requirements to report all bypass incidents to the Ministry's Spills 
Action Centre. 

All plant By-passes must be chlorinated for disinfection purposes prior to it reaching the receiver, such that 
the receiver is not negatively impacted. 

The plant operator is further aware of the need to record the time, location, approximate volume and duration 
and the reasons for all bypasses occurrences. 

The plant operator is also aware of the requirement to collect at least (1) grab sample of the By-pass and 
have it analysed for the CBODS, TSS and TP concentrations, and pH. 

Summary of Plant Sewage By-passes or Abnormal Discharge Events 

There were no bypass event from the North Bay Wastewater Treatment Plant. 

There were no lift station bypass events: 

See the accompany.ing North Bay 2012 Summary of Sewage Effluent Sampling Data and Annual Flow 
Data for complete wastewater effluent flow and analyses data. 

Summarv of Effiuent Quality Assurance or Control Measures Taken: 

In 2012 as ongoing efforts to ensure optimal operation or the treatment process and best possible effluent 
quality the following measures were followed: 

• Routine data reviews to identify trends or developing process problems 
• In-house sampling in addition to regulatory sampling required by the C of A 

Tabulation of the Volume of Sludge Generated 

Sludge that settles to the bottom of the primary clarifier tanks, referred to as primary sludge is drawn from the 
tanks and pumped to the primary digester for reduction through the primary and secondary sludge digestion 
processes. The digested sludge is then processed through centrifugation to thicken the sludge to reduce the 
volume further. Thickened sludge (19 to 23% solids) is then hauled away from the wastewater facility. The 
sludge is hauled to Merrick Landfill site and is then mixed with sand and used as a topping material to cover 
closed out sections of the landfill. The sludge blended with the sand is nutrient rich and promotes vegative 
growth to cover the closed out sections of the landfills 

In 2012 the volume of primary sludge produced was 89,984 m3
· The total volume of digested sludge that 

was processed through dewatering after the digestion process was 28,944 m3
. The total volume of 

dewatered sludge that was hauled away from the VVVVTP was 4,806 m3 which was taken to the Merrick 
Landfill site to be blended with sand and used for top cover which stimulates rapid vegetation growth. 

See the accompanying North Bay 2012 Summary of Sewage Sludge Volumes and 
Disposal Data for complete wastewater effluent flow and analyses data. 

2012 North Bay Wastewater Annual Report Page 5 of 13 



Description of the Works 

Wastewater Treatment Plant: 

The original sewage plant was built in 1961-2. It provided secondary treatment for 18,160 cubic meters/day. 
The plant was expanded in 1973 to a capacity of 36,320 cubic meters/day. In 1984 the plant was expanded 
again to its present capacity of 54,500 cubic meters/day. Phosphorus removal was included in the 1984 
expansion and upgrade. In order to protect spawning grounds, the plant operates a discontinuous 
chlorination program (period of operation is May 15th to October 15th). 

The North Bay Wastewater Treatment Plant is a conventional activated sludge facility, using biological 
oxidation, anaerobic sludge digestion and centrifugation sludge dewatering. The plant treats urban 
wastewater and discharges the processed effluent water into Lake Nipissing. The sludge, solid material 
produced thorough primary settlement and "activated sludge process", the biological secondary treatment 
process is stabilized through anaerobic digestion which reduces its organic and pathogenic content and 
renders it non-putrescible. The anerobically digested sludge is thickened by ce-ntrifugation with a polymer 
addition. Dewatered sludge with an approximate solids concentration of 19-23% is hauled from the 
Wastewater Treatment Plant and utilized at the Marsh Drive Landfill Site as topping material, part of the 
landfill site closure for several years. Sludge is also hauled to the Merrick Landfill Site as sections are clol?ed 
and again used as a topping material. 

The works consist of: 
J 

• A raw sewage pumping station with two (2) debris grinders and four (4) variable speed raw sewage 
pumps, each rated at 72,640 m3/d against 10.4 m TDH. 

• Two (2) aerated grit removal tanks with a total volume of 515m3 to handle a flow of 163,440 m3/d. 
• Two (2) mechanically cleaned screen racks with 19 mm openings. 
• Four (4) primary clarifiers each with surface area of 250.25 m2 providing a total surface area of 1001 m2 

and two (2) primary clarifiers each with a surface area of 613.7 m2 providing a total surface area of 1227 
m2

; and 
• Two (2) waste sludge pumps, one (1) with rated capacity of 18.9 Us and one (1) with rated capacity of 

22.5 Lis. 
• Three (3) aeration tanks providing a total volume of 10,150 m3 with each tank equipped with fine bubble 

diffused aeration system, and Six (6) positive displacement lobe type blowers, each rated at 500 c.f.m.at a 
maximum of 14 p.s.i.; 

• Four secondary clarifiers (#1-4) each with volume of 3,383m2 providing a total surface area of 1,340 m2 

and two (2) rectangular clarifiers (#5-6) each with surface area of 739 m2 providing a total surface area of 
1,478 m2

• 

• One (1) constant speed waste activated sludge (WAS) pump for secondary clarifiers #1-4 having a rated 
capacity of 27.6 Us at 24.7 m TDH. -

• Two (2) return activated sludge (RAS) pumps with manual speed adjustment for secondary clarifiers #1-4, 
each having a rated capacity of 415 Us. 

• Five (5) RASIWAS sludge pumps for secondary clarifiers #5-6, each having a rated capacity of 76 Lis at 
9.1 m TDH. 

• Two (2) chemical metering pumps for chemical addition for phosphorus removal, each having a rated 
capacity of 18 - 32 Llhr. 

• A chlorine disinfection system consisting of one chlorine contact tank providing a volume of 764 m3 and 
two (2) chlorine contact chambers providing a total volume of 784m3

. . 

• A sludge digestion and storage system consisting of: one (1) anaerobic digester(primary digester) 
providing a digestion volume of 3,434 m3 and two (2) anaerobic digesters (secondary- digesters), each 
having the volume of 2,060 m3 to provide a total digestion volume of 7,580 m3

; and one (1) digested 
sludge holding tank having a volume of approximately 1,500 m3

. 

• One Bird Model 3700 dewatering centrifuge and one Andritz Model sludge dewatering centrifuge capable 
of dewatering sludge up to 680 kg/h of dry solids. 

• Two (2) effluent washwater pumps (one duty and one standby) each rated at 3.5 Us at 59.8 m TDH. 

2012 North Bay Wastewater Annual Report Page 6 of 13 



• One 500 kW diesel driven power generator set c/w one (1) 2,270 L double walled fuel tank provides partial 
emergency power to the raw sewage pumps and critical plant processes during power outages. 

• Approximately 322 m of 1500 mm diameter dischage/outfall pipe discharging from an overflow chamber 
into Lake Nipissing. 

• A dechlorination system consisting of two chemical metering pumps each rated at 12.3 liters per hour, and 
three oxidation reduction potential (ORP) probes to monitor chlorine residuals. 

• All other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances 
essential for the proper operation of the aforementioned sewage works. 

Registration of the Wastewater Works: 

Municipal Location City of North Bay 
Works Number 110000533 
Facility Classification: WNC Level II Certificate #1447 issued 21 September, 1990 

\J\1\f\irp Level IV Certificate #154 issued 17 January revised 2012 
upgraded to a class 4 

Certificates of Approval Certificate of Approval #5203-8HSRLG 
Population Served: 54,000 _QeoR_Ie 

Wastewater Collection System Pumping Station Descriptions: 

The Barber (Coreen/Wickstead) sewage lift pumping station is a factory built wet we!l/dry wei! station 
without an overflow. It has two (2) 30 HP, 575 Vo!t, 3 Phase, Flygt submersible pumps. It is also equipped 
with a 125 'r0J A standby diesel gen set to provide emergency power. A small building on site houses the 
pump controls and the standby gen set. 

The Booth Road sewage lift pumping station is a wet well type station without an overflow. It has two (2) 
20 HP, 575 Volt, 3 Phase, Flygt submersible pumps. It is also equipped with a 62.5 'r<YA standby gen set to 
provide emergency power. A small building on site houses the pump controls and the standby gen set. 

The Chapais Street sewage lift pumping station is a wet well type station with an overflow. It has two (2) 
3.5 HP, 220 Volt, 3 Phase, Flygt submersible pumps. It is also equipped with a 50 'r<YA standby gen set to 